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Company Name REDSUN METAL IND. CO., LTD/NANTONG CHUN-YUAN EDECTRONICS IND. CO.,
shown on Report LTD;
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RN
Address NO.2, DINGNING RD., ZHONGLI DIST., TAOYUAN CITY 320030 /NANTONG

JU-TUNG HSIEN, YANG KOU CHEMICAL INDUSTRIAL AREA, RUDONG, JIANGSU
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The following sample(s) and sample information was/were submitted and identified by/on the behalf of the
applicant

e i LEAD FREE SOLDER (4858551 1,
Sample Name LEAD FREE SOLDER (#2855 5
oz 5 H 2023.02.16
Sample Received Date ~ Feb. 16, 2023
il H A 2023.02.16-2023.02.22
Testing Period Feb. 16, 2023 to Feb. 22, 2023
ROAIEER IRIEE P IR, BIFTREACH M T ANEN(PD), $8(Cd), R(Hg)., SEFB(C(VD), iR
i #(PBBs), %R “Z[it(PBDEs), #{3 —H{&%5(DBP, BBP, DEHP, DIBP)HE{TH]
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Testing

Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs), Polybrominated Dipheny]l
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

il S HBRTH -
Test Method/Test Result(s) Please refer to the following page(s).
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y stiréég%m" eng€ Testing International (Taiwan) Co., 5F-6, No.9, Sec.2, Nankan Rd, Luzhu Dist., Taoyuan, Taiwan
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